Topic Track: Collaborative Delivery

Date: Monday - 9/11/23

Time: 10:30 - 11:30

A New Wastewater System from Scratch—Port Hadlock, Washington

Summary: This presentation will detail the key challenges Jefferson County faced in constructing a
completely new wastewater treatment plant and collection system. Attendees will gain knowledge of
strategies for implementing a large project involving multiple grant funding agencies, as well as bidding
strategies for an inflationary climate.

Abstract:

Jefferson County, Washington, is implementing a new sewer utility and constructing a sewer system in
the unincorporated area of Port Hadlock, south of the City of Port Townsend. Port Hadlock is a
moderately developed rural area that is currently served by on-site septic systems. Jefferson County has
[...]
“Operator, Could You Help Me Make this Call” - Operations and Maintenance Staff Optimize
Wastewater Treatment Plant Design with Invaluable Field Experience

Traditional wastewater treatment plant design typically did not solicit the input of Operations &
Maintenance (O&M) staff. However, over the last two decades engineers have come to realize the
communal experience held by O&M staff. Their daily exposure to performance and reliability issues
generates specialized knowledge that many engineers do not possess. O&M staff input can lead to more
operable, more dependable, and therefore more efficient and cost-effective plants. Today, O&M staff
integration into the planning, design, and construction of wastewater projects is a key component to
their success. O&M staff should be giving ample opportunity to provide input throughout a project’s
development and be a key voice in the decision-making process to ensure wastewater treatment plants
are easy to operate and maintain. Engaging O&M staff early helps engineers understand the nuances of
specific plant operations which can be the difference between a good design and a great design Finally,
including plant O&M staff in the design of any wastewater treatment project creates a sense of
ownership and pride the will be transferred to future staff for years to come. This has never been more
present than during the design and construction of the Secondary Treatment Expansion Program (STEP)
at the Columbia Boulevard Wastewater Treatment Plant. Starting during conceptual design, plant O&M
staff have actively engaged in workshops, campouts, field investigations, documentation review, and the
decision-making process. Their input to the project has been invaluable and is a key component to its
success. This presentation will encourage audience participation by pulling the audience to the front of
the room, incorporating a short icebreaker, asking stimulating questions, and adding a touch of humor. A
goal of this feel-good presentation is to give homage to plant operations and maintenance staff
everywhere for their continuous efforts in the field to keep our WWTPs running and recognizing the
knowledge and often creative solutions they bring to the drawing board.

Presenters

Randy Mueller

Project Manager

Jacobs Engineering Group

Randy Mueller is a project manager with Jacobs Engineering Group in Portland, Oregon. Randy has been
working in the field of engineering for more than 20 years with a focus on water and wastewater
projects from planning and design all the way through to construction and commissioning. He is a
licensed professional engineer in Oregon and Washington and also a Project Manangement Professional.
Randy has degrees in environmental engineering, mechanical engineering, biology, and secondary
education.

randy.mueller@jacobs.com, 5039565723, Portland



mailto:randy.mueller@jacobs.com

Topic Track: Wastewater Treatment

Date: Monday - 9/11/23

Time: 15:30 - 16:00

Evaluation of Mechanisms for Enhanced Reduction of Effluent Copper at Trace Levels

The toxicity of copper depends on complex water chemistry interactions. Water bodies with low ionic strength, organic
carbon, and pH can have relatively low copper water quality criteria, resulting in associated low effluent limits for water
resource recovery facilities (WRRFs) discharging to them. The Forest Grove WRRF faces low effluent copper targets owing
to the water quality characteristics of its receiving stream. Clean Water Services (CWS), which operates the WRRF,
conducted a study examining opportunities through source control, design, and operations to ensure that discharges
have no reasonable potential to contribute to a water quality standards exceedance.

Further reducing WRRF effluent copper at low levels is challenging and some mechanisms are not well understood.
Approaches explored at various facilities have included decreasing loadings from the collection system, solids retention
time adjustment, chemically enhanced primary treatment, pH control, and use of targeted chemical precipitants in
secondary clarification.

In this study, researchers analyzed historic operational data and conducted full-scale sampling, bench testing, and pilot
testing. A ten-year dataset was reviewed to analyze and compare removal efficiencies in different treatment processes at
the four WRRFs operated by CWS. Copper loading data was evaluated to determine the potential impact of enhanced
source control on influent and effluent copper. Additional sampling was carried out to study primary and secondary
treatment copper removal during high flow events and to characterize concentrations in mixed liquor suspended solids.
A full-scale pilot test of effluent pH control was conducted to determine the impact on copper toxicity thresholds
calculated via the Biotic Ligand Model. In addition to full-scale monitoring, jar tests were conducted with a variety of
chemicals to evaluate the potential for chemical addition to enhance removal of dissolved and particulate copper in
primary and secondary clarification. A series of trials were also run using settling columns to compare copper removal
between bench and full scale and to estimate the copper removal performance of future clarifiers at a range of surface
overflow rates.

This presentation will discuss full-scale and bench-scale findings and the resulting multi-pronged approach being pursued
for effluent copper management.

Presenters

Leila Barker

Senior Engineer
Clean Water Services

Leila Barker is a Senior Engineer in the Technology Development and Research group at Clean Water Services. She has an
M.S. in Environmental Engineering from Oregon State University and a B.S. in Biology and Music (Violin Performance)
from Emory University.

barkerl@cleanwaterservices.org
(503) 681-5169

Tigard, Oregon



Topic Track: Wastewater Treatment

Date: Monday - 9/11/23

Time: 16:00 - 16:30

Modern Trickling Filters Solutions for the 21st Century

Trickling filters have been used in wastewater treatment for more than 120 years and has evolved into a
modern solution to meet today’s wastewater treatment needs. Major changes including introduction of
lightweight, high-surface-area plastic media and speed control distribution have significantly improved
the treatment efficiency of trickling filters. Yet with all these changes, there has been little increased
understanding of the added capability provided by TFs. Information from design engineers and end users
on trickling filter improvements has been largely unrecognized or poorly reported. Myths of trickling
filters may have influence design engineers. This presentation provides an comprehensive overview of
the major changes of trickling filter design and clarifies the common misconceptions and myths about
trickling filter technology.

This presentation also discusses energy efficiency and carbon footprint based on an extensive literature
review. Energy consumptions data from several wastewater treatment plants in the states of Hawaii,
Washington, Virginia and Georgia with different biological treatment technologies will also be
summarized and analyzed.

An innovative trickling filter system will also be introduced in the presentation. Bethel Park wastewater
treatment plant in Pittsburg area, Pennsylvania has two trickling filters in series, which were retrofitted
from the original rock filters. Significantly improvement of nitrification has been observed since the
retrofit in 2010. Annual average ammonia-N concentration in the effluent has been consistently less than
1 mg/L. A high level of nitrification can be achieved at an ambient temperature of 0 °F. The improved
nitrification performance can be attributed to the improved oxygen transfer and heat retention features
of the system. Dissolved oxygen (DO) in the trickling filter system effluent has consistently been close to
saturation or oversaturation. The DO-rich environment promotes nitrifier growth and results in a higher
level of nitrification.

Modern trickling filters are environmentally friendly and reliable biological treatment systems that
should be given full consideration in 21st century wastewater treatment plant design. With proper
engineering, operation, and maintenance, trickling filters can provide many years of simple, effective,
and low-cost treatment.

Presenters

Julia Zhu

P.E., Product Line Manager
Brentwood Industries, Inc.

Julia Zhu is the Product Line Manager for Brentwood’s biological treatment systems. She has been with
Brentwood for 12 years working on process modeling, research and development and project



implementation. Prior to Brentwood, she worked as a consulting engineer and was involved in several
wastewater treatment plants design. She has multiple publications regarding biofilm reactors on peer
reviewed journals, WEFTEC proceedings and industry magazines. Her diverse experience has equipped
her with deep understanding of industry products and applications, particularly those related to trickling
filters and integrated fixed film-activated sludge (IFAS) systems.

Julia holds a Master of Science in Bioengineering, with concentration in wastewater engineering, from
University of Hawaii at Manoa. She is a licensed professional civil engineer in State of Hawaii.

jia.zhu@brentwoodindustries.com
808-221-8759

Reading, PA



Topic Track: Wastewater Treatment

Date: Monday - 9/11/23

Time: 16:30 - 17:00

Filtering Through Different Tertiary Treatment Technologies

This presentation will examine the use of disc filters, continuous backwash granular media filters, and
compressible media filters at three different facilities. Each case study will provide an overview of the
technology and discuss why the technology was selected, project objectives, how the system was
designed, how the system is/will be operated, measured/expected performance, and unique challenges
for the application. The first case study is addition of cloth disc filters at the 5.6 MGD Redondo WWTP
owned and operated by Lakehaven Water and Sewer District, which completed construction in 2022.
The Redondo WWTP utilizes primary clarifiers, trickling filters, and secondary clarifiers followed by UV
disinfection for treatment. The second case study is improvements to enhance performance of existing
continuous backwash granular media filters at the 12.7 MGD City of Marysville WWTP, which is currently
in construction. The Marysville WWTP utilizes lagoons for biological treatment and UV light for
disinfection. The final case study will be replacement of existing continuous backwash granular media
filters with compressible media filters at the 2.8 MGD City of Snohomish WWTP, which is currently in
design. The Snohomish WWTP utilizes lagoons with submerged fixed-film media for biological treatment
and peracetic acid for disinfection.

Presenters

Tom Giese

Sr. Project Manager
BHC Consultants

Tom Giese is a registered professional engineer with over 28 years of consulting engineering experience
focused primarily on wastewater treatment including facility planning, evaluation and design; process
modeling; pilot testing; and construction management. Mr. Giese received both his B.S. and M.S.
degrees in Civil Engineering from Oregon State University.

tom.giese@bhcconsultants.com
2533445084

Tacoma, WA



Topic Track: Conveyance Systems

Date: Monday - 9/11/23

Time: 11:30 - 12:00

Geopolymer Rehab of an Arched-Shaped Storm Sewer Across I-5

Seattle Public Utilities (SPU) is responsible for 1,900 miles of pipelines providing wastewater and
drainage conveyance to 1.3 million customers. As part of their proactive assessment and prioritization
process, SPU identified a critical drainage pipe that served a large upstream basin that crosses Interstate
5 through heart of downtown Seattle. This pipeline is the single means of drainage conveyance from this
large basin. Inspection of this 58”x36” arched shaped flat bottom corrugated metal drainage pipe
indicated that the pipe was deteriorating. The pipe has numerous vertical alignment changes and a
horizontal curve, which limited the feasible rehabilitation technologies. SPU performed an Options
Analysis and determined that a spray-on fully structural liner that minimized loss of hydraulic capacity
was the most feasible solution. Being the first time utilizing this rehabilitation technology, SPU’s team
conducted a thorough evaluation of the use of geopolymers, wrote new specifications for the product,
evaluated the hydraulic capacity limitations, and developed a bid package for the work. In addition, the
velocities in the drainage pipe necessitated an evaluation of the abrasion-resistance of the product,
leading to a requirement for the contractor to apply a sacrificial wearing course. And because of the
large drainage basin, even a trace amount of rainfall resulted in flows that would be problematic to
bypass. This paper will present how SPU determined that a geopolymer spray applied liner was the best
solution, the site-specific design challenges of the project, the complex bypassing and evaluation of risk
management versus expected costs, the presentation of the construction activities, and lessons learned.
Construction was successfully completed ahead of schedule.

Presenters

Caroline Barlow, PE

Drainage and Wastewater Rehabilitation Program Manager
Seattle Public Utilities

With 20 years of experience in the municipal utility industry, Caroline currently serves as the
Rehabilitation Program Manager for SPU’s Drainage and Wastewater Line of Business, overseeing $35M
in annual investments to rehab drainage and wastewater pipes. Caroline uses her utility engineering and
project management experience to work closely with a team to define long term performance goals and
identify resource needs to deliver a programmatic capital improvements portfolio. Caroline received her
BS degree in Civil Engineering from Gonzaga University and is a registered Professional Civil Engineer in
Washington State.

caroline.barlow@seattle.gov
206-386-9872

Seattle, WA



Rob Lee, PE, PMP
Principal
Leeway Engineering

Rob is the founder and Principal of Leeway Engineering. Rob is a graduate of Cornell University, is a
licensed PE, and has 25 years of experience (all in the municipal wastewater consulting industry). After
spending the first decade of his career on the East Coast, Rob has been involved with large municipal
projects and programs throughout the PNW since 2008.

rob.lee@leewayengineeringsolutions.com
503-828-7542

Portland, OR

Greg Stevens, PE
Senior Civil Engineer
Seattle Public Utilities

Greg has 27 years of experience, with the last 24 years as an engineer for Seattle Public Utilities. Greg
has overseen the gamut of rehabilitation projects conducted in Seattle over the last 2 decades. He is a
licensed engineer and a graduate of the Unive

greg.stevens@seattle.gov
0

Seattle, WA



Topic Track: Conveyance Systems

Date: Monday - 9/11/23

Time: 13:15 - 14:15

The Capacity Thief - Base Infiltration, Methods to quantify it for maximum benefit

Base Infiltration (BI) can substantially hinder a collection system’s ability to convey wastewater. It is a
capacity thief hiding in plain sight that operates 24 hours a day. Wastewater flows from some basins
evaluated by the author have been found to be comprised of more than 60% BI. The expanding interest
in modeling the performance of collection systems over extended periods has enhanced the need for
more accurate estimates of Bl contributions. Also, with the expanding popularity of trenchless
rehabilitation methods, there is an increasing need to verify post-construction Bl reductions. However,
there is no clear-cut universally accepted method by which to determine or otherwise verify degree of Bl
from collection system basins.

This presentation addresses four empirical methods used to determine degree of Bl based on sewer flow
data, including % Minimum Method, the Wastewater Production Method, the Stevens-Schutzbach
Method, and the Min Factor (Mitchell) Method. Each method is evaluated using 45 case study system